
Citation: Ćurić, I.; Dolar, D.

Investigation of Pretreatment of

Textile Wastewater for Membrane

Processes and Reuse for Washing

Dyeing Machines. Membranes 2022,

12, 449. https://doi.org/10.3390/

membranes12050449

Academic Editor: Marek Gryta

Received: 3 April 2022

Accepted: 19 April 2022

Published: 21 April 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/
[...]
Membranes 2022, 12, 449 9 of 12

3.5. Selecting the Best Pretreatment

When the pretreatments were tested individually (Figures 1 and 2), the ZW1 hollow
fiber membrane proved to be better than SF, as removal efficiencies were higher. When
the effluents of SF and ZW1 were tested on UF flat sheet membranes (5 and 50 kDa), the
opposite situation was observed, i.e., SF showed higher removal efficiencies compared to
ZW1. One of the reasons for this could be the different concentrations of the feed. From the
results presented previously (Table 2), the concentration of the feed was lower in the second
part of the study, i.e., when testing the effluents of SF and ZW1 on 5 and 50 kDa membranes.
This was most evident in the turbidity and color when treating ZW1-PT and ZW1-MW.
These differences, also explained in Section 3.1., were likely caused by changes in real TWW
as the samples awaited experiments. However, when the normalized flux drop for the UF
flat sheet membrane treatment was examined, it was found that ZW1 (20% and 25%) had
a lower normalized flux drop at the beginning of the treatment than SF (25% and 50%).
When treating SF filtrate, it is desirable to clean the membrane immediately, which would
ultimately mean higher processing costs since chemical cleaning is included in overall
costs. It is common to perform chemical cleaning when the normalized parameters, e.g.,
normalized flux, have decreased from 10% to 20%. Therefore, it is clear that chemical
cleaning must be performed after 2 h for the ZW1-PT combination, since the normalized
flux has decreased by 20% during the treatment. For the other combinations, chemical
cleaning must be performed after only a few minutes of treatment. It can be concluded that
the cost of pretreatment with the ZW1 is the lowest.

3.6. Possibility of Reusing TWW in Washing Dyeing Machines

In order to protect the environment and reduce the consumption of drinking water
for washing dyeing machines, the possibility of reusing TWW is investigated using the
Galeb d.d. factory, from which the TWW samples were taken. All data were taken from
Galeb d.d.

In order to better represent the water consumption for washing dyeing machines, a
schematic representation (Figure 5) of the process, which consists of three stages, was made
as follows:

Membranes 2022, 12, x FOR PEER REVIEW 10 of 13 
 

 

In the last step (cold wash), water at a temperature of 20 °C was added and circu-

lated for 5 min. 

Each stage of the washing dyeing machines shown in Figure 5 required three 

changes of water. 

 

Figure 5. Schematic representation of the washing dyeing machines. 

The amount of water required depends on the capacity of the machines. The factory 

has two machines with a capacity of 100 kg each, one machine with 500 kg, and one 

machine with 300 kg. When the factory is at full capacity, all machines are occupied per 

shift, and the machines must be washed after each dyeing process. This would mean that 

a total of 30 m3 of water is used per shift to wash the machines. Since the factory works 

two shifts on weekdays from Monday to Friday, not counting one month of collective 

annual leave and about 10 vacation days, the water consumption for washing the dyeing 

machines is about 26,000 m3 per year. 

In order to save this amount of drinking water, the effluent from the selected hybrid 

process ZW1-PT was analyzed physico-chemically and compared with the drinking wa-

ter of the factory, which uses this water to wash the dyeing machines. Table 4 shows the 

parameters of the drinking water used in the production process and the ZW1-PT per-

meate. This permeate had higher values for conductivity (71%) and pH. Conductivity is 

not a problem for washing machines, as large amounts of salts are added during the 

dyeing process, causing high conductivity. In the case of pH, it is important to mention 

that pH during the dyeing process is higher than 9 and the pH of ZW1-PT is still in the 

range of drinking water according to the Croatian legislation (6.5–9.5). Other tested pa-

rameters gave better results than the drinking water, especially calcium and magnesium 

salts, which cause water hardness and consequently scale formation on the machine 

pipes and cracking in these pipes. From the comparative results (Table 4), it can be con-

cluded that the permeate ZW1-PT can be used for washing dyeing machines in the textile 

industry, which can significantly reduce the consumption of drinking water and thus 

protect the environment. 

  

Figure 5. Schematic representation of the washing dyeing machines.

The auxiliaries Losin OCB-O (Textilcolor AG) (2 g L−1), TECOTEX FTK (Textilcolor
AG) (2 g L−1), NaOH (Velekem d.d.) (5 g L−1), sodium-hydrosulfite (Velekem d.d.) (2 g L−1),



Membranes 2022, 12, 449 10 of 12

and sodium-hypochlorite (Velekem d.d.) (3 g L−1) were added to 3 m3 of tap water at 40 ◦C
in the dyeing machine. The temperature was increased to 98 ◦C and circulated for 30 min.
The liquid was drained off.

In the second step, new water was added at 98 ◦C without auxiliary and circulated for
10 min.

In the last step (cold wash), water at a temperature of 20 ◦C was added and circulated
for 5 min.

Each stage of the washing dyeing machines shown in Figure 5 required three changes
of water.

The amount of water required depends on the capacity of the machines. The factory
has two machines with a capacity of 100 kg each, one machine with 500 kg, and one machine
with 300 kg. When the factory is at full capacity, all machines are occupied per shift, and
the machines must be washed after each dyeing process. This would mean that a total of
30 m3 of water is used per shift to wash the machines. Since the factory works two shifts
on weekdays from Monday to Friday, not counting one month of collective annual leave
and about 10 vacation days, the water consumption for washing the dyeing machines is
about 26,000 m3 per year.

In order to save this amount of drinking water, the effluent from the selected hybrid
process ZW1-PT was analyzed physico-chemically and compared with the drinking water
of the factory, which uses this water to wash the dyeing machines. Table 4 shows the
parameters of the drinking water used in the production process and the ZW1-PT permeate.
This permeate had higher values for conductivity (71%) and pH. Conductivity is not a
problem for washing machines, as large amounts of salts are added during the dyeing
process, causing high conductivity. In the case of pH, it is important to mention that pH
during the dyeing process is higher than 9 and the pH of ZW1-PT is still in the range of
drinking water according to the Croatian legislation (6.5–9.5). Other tested parameters gave
better results than the drinking water, especially calcium and magnesium salts, which cause
water hardness and consequently scale formation on the machine pipes and cracking in
these pipes. From the comparative results (Table 4), it can be concluded that the permeate
ZW1-PT can be used for washing dyeing machines in the textile industry, which can
significantly reduce the consumption of drinking water and thus protect the environment.

Table 4. Comparison of drinking water (Galeb d.d.) with ZW1-Pt effluent for washing dyeing machines.

Parameter Drinking Water Permeate ZW1-PT

pH 6.7 8.2

Total hardness (mg L−1 CaCO3) 214 67.7

Conductivity (µS cm−1) 545.0 1925

Magnesium (mg L−1) 7 5.87

Calcium (mg L−1) 64 17.5

4. Conclusions

In this study, pretreatments of real TWW were performed for treatment with MSPs. SF,
coagulation, coagulation/flocculation, and UF hollow fiber (ZW1) pretreatments were eval-
uated for turbidity, TOC, and color removal. The coagulation and coagulation/flocculation
processes were effective in removing the studied parameters, but the high sludge produc-
tion and addition of chemicals make these treatments expensive. SF had lower removal
results than ZW1. These two pretreatments were selected, and their effluents were tested
with 5 and 50 kDa UF flat sheet membranes. The results showed that the ZW1 permeate
had slightly worse removal results than the SF filtrate. However, further investigation of
the normalized flux showed a lower flux drop when treating ZW1 permeate compared to a
higher drop when treating SF filtrate. Thus, it was shown that hybrid treatment ZW1-PT



Membranes 2022, 12, 449 11 of 12

can reduce the operating cost of TWW treatment and also provide a permeate suitable for
washing dyeing machines after dyeing processes.

Supplementary Materials: The following supporting information can be downloaded at: https://www.
mdpi.com/article/10.3390/membranes12050449/s1, Figure S1: Response surface of residual TOC,
turbidity, and color for coagulation with FeCl3; Table S1: Results of jar test experiment withFeCl3;
Table S2: Results of jar test experiments with FeCl3/MagnaFloc LT25.

Author Contributions: Conceptualization, I.Ć. and D.D.; methodology, I.Ć. and D.D.; formal analysis,
I.Ć.; investigation, I.Ć. and D.D.; writing—original draft preparation, I.Ć.; writing—review and
editing, D.D. All authors have read and agreed to the published version of the manuscript.

Funding: This research received no external funding.

Institutional Review Board Statement: Not applicable.

Informed Consent Statement: Not applicable.

Data Availability Statement: The data presented in this study are available on request from the
corresponding author.

Conflicts of Interest: The authors declare no conflict of interest.

References
1. Li, K.; Jiang, C.; Wang, J.; Wei, Y. The color removal and fate of organic pollutants in a pilot-scale MBR-NF combined process

treating textile wastewater with high water recovery. Water Sci. Technol. 2016, 73, 1426–1433. [CrossRef] [PubMed]
2. Wang, L.; Ding, X.; Wu, X. Blue and grey water footprint of textile industry in China. Water Sci. Technol. 2013, 68, 2485–2491.

[CrossRef] [PubMed]
3. Raja, A.; Arputharaj, A.; Saxena, S.; Patil, P. Water requirement and sustainability of textile processing industries. In Water in

Textiles and Fashion; Woodhead Publishing: Duxford, UK, 2019; pp. 155–173.
4. Cinperi, N.C.; Ozturk, E.; Yigit, N.O.; Kitis, M. Treatment of woolen textile wastewater using membrane bioreactor, nanofiltration

and reverse osmosis for reuse in production processes. J. Clean. Prod. 2019, 223, 837–848. [CrossRef]
5. Töre, G.Y.; Ata, R.; Çelik, S.Ö.; Sesler, Ş.K. Colour Removal from Biologically Treated Textile Dyeing Wastewater with Natural and

Novel Pre-Hydrolysed Coagulants. J. Turk. Chem. Soc. Sect. A Chem. 2017, 5, 23–36. [CrossRef]
6. Ağtaş, M.; Yılmaz, Ö.; Dilaver, M.; Alp, K.; Koyuncu, I. Hot water recovery and reuse in textile sector with pilot scale ceramic

ultrafiltration/nanofiltration membrane system. J. Clean. Prod. 2020, 256, 120359. [CrossRef]
7. Balcik-Canbolat, C.; Sengezer, C.; Sakar, H.; Karagunduz, A.; Keskinler, B. Recovery of real dye bath wastewater using integrated

membrane process: Considering water recovery, membrane fouling and reuse potential of membranes. Environ. Technol. 2017, 38,
2668–2676. [CrossRef]

8. Liang, C.-Z.; Sun, S.-P.; Li, F.-Y.; Ong, Y.-K.; Chung, T.-S. Treatment of highly concentrated wastewater containing multiple
synthetic dyes by a combined process of coagulation/flocculation and nanofiltration. J. Membr. Sci. 2014, 469, 306–315. [CrossRef]

9. Karisma, D.; Febrianto, G.; Mangindaan, D. Polyetherimide thin film composite (PEI-TFC) membranes for nanofiltration treatment
of dyes wastewater. In Proceedings of the IOP Conference series: Earth and environmental science, Banda Aceh, Indonesia,
26–27 September 2018; p. 012057.

10. Lafi, R.; Gzara, L.; Lajimi, R.H.; Hafiane, A. Treatment of textile wastewater by a hybrid ultrafiltration/electrodialysis process.
Chem. Eng. Processing Process. Intensif. 2018, 132, 105–113. [CrossRef]

11. Buscio, V.; Crespi, M.; Gutiérrez-Bouzán, C. Application of PVDF ultrafiltration membranes to treat and reuse textile wastewater.
Desalin. Water Treat. 2016, 57, 8090–8096. [CrossRef]

12. Unlu, M.; Yukseler, H.; Yetis, U. Indigo dyeing wastewater reclamation by membrane-based filtration and coagulation processes.
Desalination 2009, 240, 178–185. [CrossRef]

13. Manholer, D.D.; de Souza, M.T.F.; Ambrosio, E.; Freitas, T.K.F.d.S.; Geraldino, H.C.L.; Garcia, J.C. Coagulation/flocculation
of textile effluent using a natural coagulant extracted from Dillenia indica. Water Sci. Technol. 2019, 80, 979–988. [CrossRef]
[PubMed]

14. Ouattara, J.-M.P.; Tchéhué, P.O.; Coulibaly, L.; Savané, I. Pretreatment of textile industry effluents with a perforated intermittent
sand filter. Int. J. Innov. Sci. Res. 2016, 27, 303–311.

15. Buscio, V.; Marín, M.J.; Crespi, M.; Gutiérrez-Bouzán, C. Reuse of textile wastewater after homogenization–decantation treatment
coupled to PVDF ultrafiltration membranes. Chem. Eng. J. 2015, 265, 122–128. [CrossRef]

16. Ribeiro, M.C.M.; Starling, M.C.V.; Leão, M.M.D.; de Amorim, C.C. Textile wastewater reuse after additional treatment by Fenton’s
reagent. Environ. Sci. Pollut. Res. 2017, 24, 6165–6175. [CrossRef]

17. Shaikh, M.A. Water conservation in textile industry. Pak. Text. J. 2009, 58, 48–51.

https://www.mdpi.com/article/10.3390/membranes12050449/s1
https://www.mdpi.com/article/10.3390/membranes12050449/s1
http://doi.org/10.2166/wst.2015.623
http://www.ncbi.nlm.nih.gov/pubmed/27003085
http://doi.org/10.2166/wst.2013.532
http://www.ncbi.nlm.nih.gov/pubmed/24334900
http://doi.org/10.1016/j.jclepro.2019.03.166
http://doi.org/10.18596/jotcsa.370752
http://doi.org/10.1016/j.jclepro.2020.120359
http://doi.org/10.1080/09593330.2016.1272641
http://doi.org/10.1016/j.memsci.2014.06.057
http://doi.org/10.1016/j.cep.2018.08.010
http://doi.org/10.1080/19443994.2015.1021854
http://doi.org/10.1016/j.desal.2008.02.026
http://doi.org/10.2166/wst.2019.342
http://www.ncbi.nlm.nih.gov/pubmed/31746805
http://doi.org/10.1016/j.cej.2014.12.057
http://doi.org/10.1007/s11356-016-6921-9


Membranes 2022, 12, 449 12 of 12

18. Rosa, J.M.; Fileti, A.M.; Tambourgi, E.B.; Santana, J.C. Dyeing of cotton with reactive dyestuffs: The continuous reuse of textile
wastewater effluent treated by Ultraviolet/Hydrogen peroxide homogeneous photocatalysis. J. Clean. Prod. 2015, 90, 60–65.
[CrossRef]

19. Leal, T.W.; Lourenco, L.A.; Scheibe, A.S.; de Souza, S.M.G.U.; de Souza, A.A.U. Textile wastewater treatment using low-cost
adsorbent aiming the water reuse in dyeing process. J. Environ. Chem. Eng. 2018, 6, 2705–2712. [CrossRef]

20. Rice, E.; Baird, R.; Eaton, A.; Clesceri, L. Standard Methods Fort he Examination of Water and Wastewater. Part 2012, 2540, 2–66.
21. Korenak, J.; Ploder, J.; Trček, J.; Hélix-Nielsen, C.; Petrinic, I. Decolourisations and biodegradations of model azo dye solutions

using a sequence batch reactor, followed by ultrafiltration. Int. J. Environ. Sci. Technol. 2018, 15, 483–492. [CrossRef]
22. Dolar, D.; Racar, M.; Košutić, K. Municipal wastewater reclamation and water reuse for irrigation by membrane processes. Chem.

Biochem. Eng. Q. 2019, 33, 417–425. [CrossRef]
23. Racar, M.; Obajdin, K.; Dolar, D.; Košutić, K. Pretreatment for the reclamation of rendering plant secondary effluent with NF/RO:

UF flat sheet versus UF hollow fiber membranes. Clean Technol. Environ. Policy 2020, 22, 399–408. [CrossRef]
24. Yaseen, D.; Scholz, M. Textile dye wastewater characteristics and constituents of synthetic effluents: A critical review. Int. J.

Environ. Sci. Technol. 2019, 16, 1193–1226. [CrossRef]
25. Thomas, O.; Burgess, C. UV-Visible Spectrophotometry of Water and Wastewater; Elsevier: Amsterdam, The Netherlands, 2017.
26. Hussain, J.; Hussain, I.; Arif, M. Characterization of textile wastewater. J. Ind. Pollut. Control 2004, 20, 137–144.
27. Kaetzl, K.; Lübken, M.; Nettmann, E.; Krimmler, S.; Wichern, M. Slow sand filtration of raw wastewater using biochar as an

alternative filtration media. Sci. Rep. 2020, 10, 1229. [CrossRef] [PubMed]
28. Lindroos, A.-J.; Lindholm-Lehto, P.; Pulkkinen, J.; Kiuru, T.; Vielma, J. The Effect of Filtration with Natural Esker Sand on the